
 

 

 
 
 

 





 

31220663 Pecolift 3 

 
 

 



 

4 Pecolift 31220663 

 
 

 



 

31220663 Pecolift 5 

 
 





 

TABLE OF CONTENTS 

31220663 Pecolift 7 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, EXCLUDING P900016661-
P900016664,P900018045-P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-

P900018328,P900018350 .................................................................................................................................................................... 9 

FIGURE 1-1. FRAME ASSEMBLY - FRONT .................................................................................................................................. 10 

FIGURE 1-2. FRAME ASSEMBLY - REAR .................................................................................................................................... 12 

FIGURE 1-3. MAST ASSEMBLY .................................................................................................................................................... 14 

FIGURE 1-4. PULLEY PANEL COMPONENTS ............................................................................................................................. 18 

FIGURE 1-5. PLATFORM ASSEMBLY .......................................................................................................................................... 22 

FIGURE 1-6. DECAL INSTALLATION ............................................................................................................................................ 24 

FIGURE 1-7. TETHER PLATE ASSEMBLY ................................................................................................................................... 26 

FIGURE 1-8. TRANSPORT WHEEL INSTALLATION .................................................................................................................... 28 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) ................................................................................................. 31 

FIGURE 2-1. FRAME ASSEMBLY - FRONT .................................................................................................................................. 32 

FIGURE 2-2. FRAME ASSEMBLY - REAR .................................................................................................................................... 34 

FIGURE 2-3. MAST ASSEMBLY .................................................................................................................................................... 36 

FIGURE 2-4. PULLEY PANEL COMPONENTS ............................................................................................................................. 40 

FIGURE 2-5. PLATFORM ASSEMBLY .......................................................................................................................................... 44 

FIGURE 2-6. DECAL INSTALLATION ............................................................................................................................................ 46 

FIGURE 2-7. TETHER PLATE ASSEMBLY ................................................................................................................................... 48 

FIGURE 2-8. TRANSPORT WHEEL INSTALLATION .................................................................................................................... 50 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) .............................................................................................................. 53 

FIGURE 3-1. FRAME ASSEMBLY - FRONT .................................................................................................................................. 54 

FIGURE 3-2. FRAME ASSEMBLY - REAR .................................................................................................................................... 56 

FIGURE 3-3. MAST ASSEMBLY .................................................................................................................................................... 58 

FIGURE 3-4. PULLEY PANEL COMPONENTS ............................................................................................................................. 62 

FIGURE 3-5. PLATFORM ASSEMBLY .......................................................................................................................................... 66 

FIGURE 3-6. DECAL INSTALLATION ............................................................................................................................................ 68 

FIGURE 3-7. TETHER PLATE ASSEMBLY ................................................................................................................................... 70 

FIGURE 3-8. TRANSPORT WHEEL INSTALLATION .................................................................................................................... 72 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) ........................................................................................................ 75 

FIGURE 4-1. FRAME ASSEMBLY - FRONT .................................................................................................................................. 76 

FIGURE 4-2. FRAME ASSEMBLY - REAR .................................................................................................................................... 78 

FIGURE 4-3. MAST ASSEMBLY .................................................................................................................................................... 80 

FIGURE 4-4. PULLEY PANEL COMPONENTS ............................................................................................................................. 84 

FIGURE 4-5. PLATFORM ASSEMBLY .......................................................................................................................................... 88 

FIGURE 4-6. DECAL INSTALLATION ............................................................................................................................................ 90 

FIGURE 4-7. TRANSPORT WHEEL INSTALLATION .................................................................................................................... 92 

SECTION 5 - PECOLIFT X ................................................................................................................................................................ 95 

FIGURE 5-1. FRAME ASSEMBLY (FRONT) ................................................................................................................................. 96 

FIGURE 5-2. FRAME ASSEMBLY (REAR) .................................................................................................................................... 98 

FIGURE 5-3. MAST ASSEMBLY .................................................................................................................................................. 102 

FIGURE 5-4. PULLEY PANEL COMPONENTS ........................................................................................................................... 106 



 

TABLE OF CONTENTS 

8 Pecolift 31220663 

FIGURE 5-5. PLATFORM ASSEMBLY ......................................................................................................................................... 110 

FIGURE 5-6. DECAL INSTALLATION .......................................................................................................................................... 112 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS ................................................................................................................ 115 

FIGURE 6-1. SPECIAL OPTIONS/ACCESSORIES/KITS ............................................................................................................. 116 

PART NUMBER INDEX .................................................................................................................................................................... 117 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 9 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-
PEC0679, EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P9000
18322-P900018328,P900018350 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

10 Pecolift 31220663 

FIGURE 1-1. FRAME ASSEMBLY - FRONT 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 11 

FIGURE 1-1. FRAME ASSEMBLY - FRONT 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001217468 Ref FRAME ASSEMBLY - FRONT D 

108 1001265113 4 Washer M8  

110 1001265115 14 Washer M10  

111 1001265116 8 Washer M10  

119 1001265135 1 Nut M8  

120 1001265136 6 Nut M10  

121 1001265138 1 Nut M12  

126 1001265462 2 Washer M12  

133 1001265959 2 Screw M10 x 25  

136 1001266099 1 Bushing  

157 1001266125 3 Capscrew M10 x 70  

165 1001266133 1 Nut M10  

166 1001266134 1 Bolt M8 x 65  

167 1001266135 1 Bolt M10 x 55  

168 1001266136 1 Bolt M10 x 140  

172 1001266140 1 Bolt M12 x 30  

174 1001266142 2 Screw M10 x 35  

201 1001266267 1 Frame  

202 1001266268 1 Mount, Castor  

203 1001266269 1 Latch, Castor  

204 1001266270 1 Plate, Catch  

213 PELM403 1 Corner  

234 PELM434 1 Bushing  

266 PELM496 2 Bushing  

280 1001281278 1 Wheel, Castor  

281 1001281306 1 Spring  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

12 Pecolift 31220663 

FIGURE 1-2. FRAME ASSEMBLY - REAR 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 13 

FIGURE 1-2. FRAME ASSEMBLY - REAR 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001217468 Ref FRAME ASSEMBLY - REAR D 

101 1001264556 2 Bolt M6 x 35  

102 1001264557 5 Nut M6  

107 1001265112 4 Washer M6  

108 1001265113 6 Washer M8  

110 1001265115 7 Washer M10  

111 1001265116 1 Washer M10  

114 1001265124 3 Capscrew M5 x 12  

115 1001265127 2 Capscrew M6 x 20  

117 1001265133 1 Nut M4  

118 1001265134 3 Nut M5  

119 1001265135 5 Nut M8  

120 1001265136 3 Nut M10  

122 1001265139 1 Nut M16  

125 1001265461 5 Washer M6  

126 1001265462 1 Washer M6  

130 1001265508 1 Screw M10 x 30  

132 1001265952 1 Strap, Ground  

140 1001266105 2 Ring, Retaining  

142 1001266108 1 Pin, Cotter 5/32 x 1-1/4  

146 1001266112 2 Screw M6 x 25  

147 1001266113 2 Screw M8 x 25  

154 1001266122 1 Capscrew M4 x 20  

157 1001266125 2 Capscrew M10 x 70  

163 1001266131 2 Capscrew M8 x 45  

173 1001266141 1 Capscrew M8 x 40  

175 1001266143 1 Washer M20  

183 1001266218 1 Wheel, Castor (Fixed)  

186 1001266244 1 Cam Plate, Brake  

188 1001266246 1 Disc, Brake  

189 1001266247 1 Cam Plate, Brake  

214 PELM404 1 Guard  

216 PELM406 1 Cover  

217 PELM407 1 Tube, Emergency Lowering Handle  

219 PELM409 1 Bumper, Rubber  

223 PELM414 1 Spring, Brake  

224 PELM415 1 Pin, Brake  

236 PELM437 1 Axle  

237 PELM438 2 Clip  

242 PELM459 1 Brush  

260 PELM486 1 Bushing, Brake Pin  

271 PELM587 1 Bushing, Brake Pin  

273 PTM106 1 Level  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

14 Pecolift 31220663 

FIGURE 1-3. MAST ASSEMBLY 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 15 

FIGURE 1-3. MAST ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001217468 Ref MAST ASSEMBLY D 

103 1001264558 4 Washer M8  

108 1001265113 15 Washer M8  

109 1001265114 6 Washer M8  

110 1001265115 6 Washer M10  

113 1001265121 2 Capscrew M8 x 30  

116 1001265131 2 Capscrew M10 x 20  

118 1001265134 1 Nut M5  

119 1001265135 10 Nut M8  

121 1001265138 2 Nut M12  

124 1001265149 8 Rivet  

126 1001265462 7 Washer M12  

127 1001265496 4 Nut M8  

128 1001265506 1 Capscrew M8 x 12  

129 1001265507 4 Capscrew M8 x 20  

131 1001265746 5 Nut M12 Grd 10  

137 1001266100 2 Bearing  

138 1001266101 5 Cap, Nut  

141 1001266107 1 Pin  

143 1001266109 3 Washer M14  

144 1001266110 4 Washer M16  

148 1001266114 2 Screw M8 x 50  

149 1001266115 6 Screw M10 x 25  

153 1001266121 6 Screw M12 x 40  

159 1001266127 2 Capscrew M8 x 10  

160 1001266128 1 Capscrew M8 x 25  

169 1001266137 1 Bolt M5 x 50  

171 1001266139 4 Bolt M10 x 16  

176 1001266144 7 Capscrew M8 x 16  

177 1001266145 2 Capscrew M8 x 25  

180 1001266211 1 Ring  

181 1001266212 1 Key, Security (Not Shown)  

185 1001266243 1 Roller  

190 1001266253 1 Axle  

191 1001266254 3 Disc, Wear 21MM  

192 1001266255 1 Disc, Wear 16MM  

195 1001266259 1 Pin  

205 1001266271 1 Channel, Mast (Outer)  

206 1001266272 1 Strip, Interlock  

215 PELM405 1 Tray, Tool (Plastic)  

215 ECLM601 1 Tray, Tool (Steel)  

225 PELM416 1 Cover  

227 PELM420 1 Cap, Mast  

228 PELM421 1 Housing, Belt Interlock  

238 PELM4402 1 Spring, Gas  

241 PELM454 1 Strip, Wear  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

16 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

245 PELM463 1 Mount, Gas Spring  

250 PELM4742 NSS Name Plate, Manufacturer's Serial Number (Note: Not Available 
for Purchase) 

 

251 PELM475 2 Bushing  

252 PELM478 2 Spacer  

253 PELM479 1 Axle  

255 PELM481 1 Cover, Interlock Housing  

256 PELM482 1 Cap, Interlock Housing  

259 PELM485 2 Spacer, Shim  

262 PELM489 6 Peg, Cage Mounting  

264 PELM494 1 Spring, Compression  

265 PELM495 1 Container, Document  

267 PELM497 1 Channel, Mast (Inner)  

268 PELM498 2 Roller  

276 PTNSPM562 2 Bearing  

277 PTNSPM664 2 Bearing  

278 See Note NSS Plate, Spec (Note: Not Available for Purchase)  

279 ECLM603 1 Cover, Handle  





 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

18 Pecolift 31220663 

FIGURE 1-4. PULLEY PANEL COMPONENTS 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 19 

FIGURE 1-4. PULLEY PANEL COMPONENTS 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001217468 Ref PULLEY PANEL COMPONENTS D 

102 1001264557 5 Nut M6  

103 1001264558 1 Washer M8  

104 1001264559 1 Circlip  

105 1001264707 2 Bolt M6 x 20  

107 1001265112 6 Washer M6  

108 1001265113 8 Washer M8  

110 1001265115 8 Washer M10  

111 1001265116 2 Washer M10  

113 1001265121 4 Capscrew M8 x 30  

119 1001265135 6 Nut M8  

120 1001265136 5 Nut M10  

121 1001265138 3 Nut M12  

126 1001265462 3 Washer M12  

127 1001265496 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

141 1001266107 1 Pin  

142 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

150 1001266117 2 Screw M10 x 40  

155 1001266123 1 Capscrew M6 x 50  

156 1001266124 1 Capscrew M8 x 16  

158 1001266126 2 Capscrew M6 x 35  

162 1001266130 2 Capscrew M8 x 35  

164 1001266132 2 Capscrew M8 x 50  

170 1001266138 1 Bolt M8 x 55  

178 1001266146 3 Ring, Spring  

179 1001266210 1 Key, Drive Pulley  

184 1001266219 4 Washer, Plastic  

187 1001266245 1 Guide  

193 1001266257 5 Spacer  

194 1001266258 1 Spacer  

196 1001266260 1 Clamp (Base)  

197 1001266261 1 Clamp (Top)  

198 1001266262 4 Clamp (Middle)  

199 1001266264 8 Cog, Belt Clamp  

200 1001266265 1 Spacer  

207 1001266273 1 Mount, Interlock Spring  

208 1001266274 1 Handle, Crank  

209 1001266275 1 Cover, Lock  

210 1001266434 1 Block, Bearing  

222 PELM412 1 Knob  

229 PELM426 1 Panel, Pulley Mounting  

230 PELM427 1 Plate, Lower Tensioner  

231 PELM428 1 Belt  

232 PELM429 1 Pulley, Lower Axle  

239 PELM441 1 Plate, Drive Belt  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

20 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

240 PELM442 10 Bearing  

243 1001312130 1 Mount, Freewheel Pulley  

244 PELM462 1 Gear, Drive  

246 PELM467 1 Pulley, Guide Wheel  

247 PELM469 1 Pulley, Freewheel  

248 PELM471 1 Plate, Lock  

249 PELM472 1 Pulley, Drive  

254 PELM480 1 Pin, Lock  

257 PELM483 1 Spring, Handle  

258 PELM484 1 Spring, Belt  

261 PELM488 1 Pulley, Lower Tensioner Plate  

266 PELM496 2 Clamp  

269 PELM499 1 Pin  

270 PELM506 1 Bush, Swivel Plate  

274 PTM149 1 Bolt  





 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

22 Pecolift 31220663 

FIGURE 1-5. PLATFORM ASSEMBLY 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 23 

FIGURE 1-5. PLATFORM ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001217468 Ref PLATFORM ASSEMBLY D 

106 1001265092 4 Cap, Spring  

108 1001265113 4 Washer M8  

109 1001265114 2 Washer M8  

110 1001265115 30 Washer M10  

112 1001265120 2 Capscrew M8 x 16  

119 1001265135 2 Nut M8  

120 1001265136 18 Nut M10  

123 1001265144 2 Bolt M10 x 220  

134 1001265961 4 Capscrew M10 x 20  

135 1001265962 2 Bolt M10 x 40  

139 1001266102 1 Trim, Foam  

151 1001266119 6 Screw M10 x 60  

152 1001266120 4 Screw M10 x 70  

161 1001266129 2 Capscrew M8 x 30  

182 1001266216 2 Spring, Gate  

212 PELM402 1 Gate, Platform (Non-Locking Gate)  

220 PELM410 1 Guardrail - Left (Non-Locking Gate)  

221 PELM411 1 Guardrail - Right (Non-Locking Gate)  

233 PELM430 4 Cover, Hinge  

263 PELM490 2 Strap, Platform Tray Support  

272 PELM800 1 Tray, Platform  

275 PTNSPM560 12 Nut M10  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

24 Pecolift 31220663 

FIGURE 1-6. DECAL INSTALLATION 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 25 

FIGURE 1-6. DECAL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001217468 Ref DECAL INSTALLATION D 

401 PELM602 1 pr Decal, Peco Logo  

500 See Note Ref Kit, Decal (Note: Individual Decals are Not Available for Purchase - 
Purchase Complete Sheet) 

 

 PELM600 1 Decal, English Pecolift, Complete Sheet  

 PELM600DAN 1 Decal, Danish Pecolift, Complete Sheet  

 PELM600DU 1 Decal, Dutch Pecolift, Complete Sheet  

 1001266103 1 Decal, Estonian Pecolift, Complete Sheet  

 PELM600FIN 1 Decal, Finnish Pecolift, Complete Sheet  

 PELM600FR 1 Decal, French Pecolift, Complete Sheet  

 PELM600GER 1 Decal, German Pecolift, Complete Sheet  

 PELM600HUN 1 Decal, Hungarian Pecolift, Complete Sheet  

 PELM600IT 1 Decal, Italian Pecolift, Complete Sheet  

 1001266104 1 Decal, Norwegian Pecolift, Complete Sheet  

 PELM600SPA 1 Decal, Spanish Pecolift, Complete Sheet  

 PELM600SW 1 Decal, Swedish Pecolift, Complete Sheet  

 PELM600TUR 1 Decal, Turkish Pecolift, Complete Sheet  

 PELM600GRE 1 Decal, Greek Pecolift, Complete Sheet  

 PELM600POL 1 Decal, Polish Pecolift, Complete Sheet  

 PELM600POR 1 Decal, Portuguese Pecolift, Complete Sheet  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

26 Pecolift 31220663 

FIGURE 1-7. TETHER PLATE ASSEMBLY 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 27 

FIGURE 1-7. TETHER PLATE ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001288487 Ref TETHER PLATE ASSEMBLY C 

3 1001288659 1 Decal - Tether Load  

6 1001294643 NSS Plate, Tether (Note: Use PN 1001288487)  



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

28 Pecolift 31220663 

FIGURE 1-8. TRANSPORT WHEEL INSTALLATION 
 



 

SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, 
EXCLUDING P900016661-P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-
P900018328,P900018350 

31220663 Pecolift 29 

FIGURE 1-8. TRANSPORT WHEEL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001298091 Ref TRANSPORT WHEEL INSTALLATION B 

1 PTNSPM560 2 Nut M10  

2 1001265115 4 Washer M10  

3 1001265136 4 Nut M10  

4 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

5 1001266143 2 Washer M20  

6 1001266218 2 Wheel, Castor (Fixed)  

7 1001293669 1 Bracket  

8 1001293672 1 Plate  

9 1001293673 1 Axle  

10 1001298080 1 Cover  

11 1001298090 2 Stud  





 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 31 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

32 Pecolift 31220663 

FIGURE 2-1. FRAME ASSEMBLY - FRONT 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 33 

FIGURE 2-1. FRAME ASSEMBLY - FRONT 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001290805 Ref FRAME ASSEMBLY - FRONT D 

108 1001265113 4 Washer M8  

110 1001265115 114 Washer M10  

111 1001265116 8 Washer M10  

119 1001265135 1 Nut M8  

120 1001265136 6 Nut M10  

121 1001265138 1 Nut M12  

126 1001265462 2 Washer M12  

133 1001265959 2 Screw M10 x 25  

136 1001266099 1 Bushing  

157 1001266125 3 Capscrew M10 x 70  

165 1001266133 1 Nut M10  

166 1001266134 1 Bolt M8 x 65  

167 1001266135 1 Bolt M10 x 55  

168 1001266136 1 Bolt M10 x 140  

172 1001266140 1 Bolt M12 x 30  

174 1001266142 2 Screw M10 x 35  

201 1001266267 1 Frame  

202 1001266268 1 Mount, Castor  

203 1001266269 1 Latch  

204 1001266270 1 Plate, Catch  

213 PELM403 2 Corner  

234 PELM434 1 Bushing  

266 PELM496 2 Bushing  

280 1001281278 1 Wheel, Castor  

281 1001281306 1 Spring  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

34 Pecolift 31220663 

FIGURE 2-2. FRAME ASSEMBLY - REAR 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 35 

FIGURE 2-2. FRAME ASSEMBLY - REAR 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001290805 Ref FRAME ASSEMBLY - REAR D 

101 1001264556 2 Bolt M6 x 35  

102 1001264557 5 Nut M6  

107 1001265112 4 Washer M6  

108 1001265113 6 Washer M8  

110 1001265115 7 Washer M10  

111 1001265116 1 Washer M10  

114 1001265124 3 Capscrew M5 x 12  

115 1001265127 2 Capscrew M6 x 20  

117 1001265133 1 Nut M4  

118 1001265134 3 Nut M5  

119 1001265135 5 Nut M8  

120 1001265136 3 Nut M10  

122 1001265139 1 Nut M16  

125 1001265461 5 Washer M6  

126 1001265462 1 Washer M12  

130 1001265508 1 Screw M10 x 30  

132 1001265952 1 Strap, Ground  

140 1001266105 2 Ring, Retaining  

142 1001266108 1 Pin, Cotter 5/32 x 1-1/4  

146 1001266112 2 Screw M6 x 25  

147 1001266113 2 Screw M8 x 25  

154 1001266122 1 Capscrew M4 x 20  

157 1001266125 2 Capscrew M10 x 70  

163 1001266131 2 Capscrew M8 x 45  

173 1001266141 1 Capscrew M8 x 40  

175 1001266143 1 Washer M20  

183 1001266218 1 Wheel, Castor (Fixed)  

186 1001266244 1 Cam Plate, Brake  

188 1001266246 1 Disc, Brake  

189 1001266247 1 Cam Plate, Brake  

214 PELM404 2 Guard  

216 PELM406 1 Cover  

217 PELM407 1 Tube, Emergency Lowering Handle  

219 PELM409 1 Bumper, Rubber  

223 PELM414 1 Spring, Brake  

224 PELM415 1 Pin, Brake  

236 PELM437 1 Axle  

237 PELM438 2 Clip  

242 PELM459 1 Brush  

260 PELM486 1 Bushing, Brake Pin  

271 PELM587 1 Bushing, Brake Pin  

273 PTM106 1 Level  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

36 Pecolift 31220663 

FIGURE 2-3. MAST ASSEMBLY 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 37 

FIGURE 2-3. MAST ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001290805 Ref MAST ASSEMBLY D 

103 1001264558 4 Washer M8  

108 1001265113 11 Washer M8  

109 1001265114 6 Washer M8  

113 1001265121 2 Capscrew M8 x 30  

116 1001265131 2 Capscrew M10 x 20  

118 1001265134 1 Nut M5  

119 1001265135 10 Nut M8  

121 1001265138 2 Nut M12  

124 1001265149 8 Rivet  

126 1001265462 7 Washer M12  

127 1001265496 4 Nut M8  

128 1001265506 1 Capscrew M8 x 12  

129 1001265507 4 Capscrew M8 x 20  

131 1001265746 5 Nut M12 GRD 10  

137 1001266100 2 Bearing  

138 1001266101 5 Cap, Nut  

141 1001266107 1 Pin  

143 1001266109 3 Washer M14  

144 1001266110 4 Washer M16  

148 1001266114 2 Screw M8 x 50  

153 1001266121 6 Screw M12 x 40  

159 1001266127 2 Capscrew M8 x 10  

160 1001266128 1 Capscrew M8 x 25  

169 1001266137 1 Bolt M5 x 50  

171 1001266139 4 Bolt M10 x 16  

176 1001266144 3 Capscrew M8 x 16  

177 1001266145 2 Capscrew M8 x 25  

180 1001266211 1 Ring  

181 1001266212 1 Key, Security (Not Shown)  

185 1001266243 1 Roller  

190 1001266253 1 Axle  

191 1001266254 3 Disc, Wear 21MM  

192 1001266255 1 Disc, Wear 16MM  

195 1001266259 1 Pin  

205 1001266271 1 Channel, Mast (Outer)  

206 1001266272 1 Strip, Interlock  

215 PELM405 1 Tray, Tool (Plastic)  

215 ECLM601 1 Tray, Tool (Steel)  

225 PELM416 1 Cover  

227 PELM420 1 Cap, Mast  

228 PELM421 1 Housing, Belt Interlock  

238 PELM4402 1 Spring, Gas  

245 PELM463 1 Mount, Gas Spring  

251 PELM475 2 Bushing  

252 PELM478 2 Spacer  

253 PELM479 1 Axle  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

38 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

255 PELM481 1 Cover, Interlock Housing  

256 PELM482 1 Cap, Interlock Housing  

259 PELM485 2 Spacer, Shim  

264 PELM494 1 Spring, Compression  

265 PELM495 1 Container, Document  

267 PELM497 1 Channel, Mast (Inner)  

268 PELM498 2 Roller  

276 PTNSPM562 2 Bearing  

277 PTNSPM664 2 Bearing  

278 SEE NOTE NSS Plate, Spec (Note: Not Available for Purchase)  

279 ECLM603 1 Cover, Handle  

290 See Note NSS Name Plate, Manufacturer's Serial Number (Note: Not Available 
for Purchase) 

 





 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

40 Pecolift 31220663 

FIGURE 2-4. PULLEY PANEL COMPONENTS 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 41 

FIGURE 2-4. PULLEY PANEL COMPONENTS 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001290805 Ref PULLEY PANEL COMPONENTS D 

102 1001264557 5 Nut M6  

103 1001264558 1 Washer M8  

104 1001264559 1 Circlip  

105 1001264707 2 Bolt M6 x 20  

107 1001265112 6 Washer M6  

108 1001265113 8 Washer M8  

110 1001265115 8 Washer M10  

111 1001265116 2 Washer M10  

113 1001265121 4 Capscrew M8 x 30  

119 1001265135 6 Nut M8  

120 1001265136 5 Nut M10  

121 1001265138 3 Nut M12  

126 1001265462 3 Washer M12  

127 1001265496 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

141 1001266107 1 Pin  

142 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

150 1001266117 2 Screw M10 x 40  

155 1001266123 1 Capscrew M6 x 50  

156 1001266124 1 Capscrew M8 x 16  

158 1001266126 2 Capscrew M6 x 35  

162 1001266130 2 Capscrew M8 x 35  

164 1001266132 2 Capscrew M8 x 50  

170 1001266138 1 Bolt M8 x 55  

178 1001266146 3 Ring, Spring  

179 1001266210 1 Key, Drive Pulley  

184 1001266219 4 Washer, Plastic  

187 1001266245 1 Guide  

193 1001266257 5 Spacer  

194 1001266258 1 Spacer  

196 1001266260 1 Clamp (Base)  

197 1001266261 1 Clamp (Top)  

198 1001266262 4 Clamp (Middle)  

199 1001266264 8 Cog, Belt Clamp  

200 1001266265 1 Spacer  

207 1001266273 1 Mount, Interlock Spring  

208 1001266274 1 Handle, Crank  

209 1001266275 1 Cover, Lock  

210 1001266434 1 Block, Bearing  

222 PELM412 1 Knob  

229 PELM426 1 Panel, Pulley Mounting  

230 PELM427 1 Plate, Lower Tensioner  

231 PELM428 1 Belt  

232 PELM429 1 Pulley, Lower Axle  

239 PELM441 1 Plate, Drive Belt  

240 PELM442 10 Bearing  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

42 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

243 1001312130 1 Mount, Freewheel Pulley  

244 PELM462 1 Gear, Drive  

246 PELM467 1 Pulley, Guide Wheel  

247 PELM469 1 Pulley, Freewheel  

248 PELM471 1 Plate, Lock  

249 PELM472 1 Pulley, Drive  

254 PELM480 1 Pin, Lock  

257 PELM483 1 Spring, Handle  

258 PELM484 1 Spring, Belt  

261 PELM488 1 Pulley, Lower Tensioner Plate  

266 PELM496 2 Clamp  

269 PELM499 1 Pin  

270 PELM506 1 Bush, Swivel Plate  

274 PTM149 1 Bolt  





 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

44 Pecolift 31220663 

FIGURE 2-5. PLATFORM ASSEMBLY 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 45 

FIGURE 2-5. PLATFORM ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001290805 Ref PLATFORM ASSEMBLY D 

102 1001264557 3 Nut M6  

105 1001264707 3 Bolt M6 x 20  

106 1001265092 4 Cap  

107 1001265112 6 Washer M6  

108 1001265113 4 Washer M8  

110 1001265115 12 Washer M10  

119 1001265135 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

139 1001266102 2 Trim  

182 1001266216 2 Spring  

233 PELM430 4 Cover, Hinge  

282 1001288758 1 Rail (LH)  

283 1001288763 1 Rail (RH)  

284 1001289035 1 Tray, Platform  

285 1001288852 1 Gate (LH)  

286 1001288853 1 Gate (RH)  

287 1001289242 2 Adapter  

288 1001290778 4 Capscrew M10 x 50  

289 1001290779 2 Screw M8 x 65  

291 1001290784 2 Pin, Gate (Long)  

292 1001293031 2 Lanyard, Gate Pin (Short)  

293 1001290785 2 Pin, Gate (Short)  

294 1001293032 2 Lanyard, Gate Pin (Long)  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

46 Pecolift 31220663 

FIGURE 2-6. DECAL INSTALLATION 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 47 

FIGURE 2-6. DECAL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001290805 Ref DECAL INSTALLATION D 

 1001267918 Ref DECAL INSTALLATION B 

401 PELM602 1 pr Decal, Peco  

517 1001287531 1 Kit, Decal (Note: Individual Decals Not Available)  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

48 Pecolift 31220663 

FIGURE 2-7. TETHER PLATE ASSEMBLY 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 49 

FIGURE 2-7. TETHER PLATE ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001288487 Ref TETHER PLATE ASSEMBLY C 

3 1001288659 1 Decal - Tether Load  

6 1001294643 NSS Plate, Tether (Note: Use PN 1001288487)  



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-
P900018050,P900018258,P900018259,P900018284,P900018303) 

50 Pecolift 31220663 

FIGURE 2-8. TRANSPORT WHEEL INSTALLATION 
 



 

SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING 
P900016661,P900016663,P900016664,P900018045-

P900018050,P900018258,P900018259,P900018284,P900018303) 

31220663 Pecolift 51 

FIGURE 2-8. TRANSPORT WHEEL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001297749 Ref TRANSPORT WHEEL INSTALLATION B 

1 0761215 2 Bolt 12 x 35  

2 1001265138 2 Nut M12  

3 1001265462 4 Washer M12  

4 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

5 1001266119 2 Screw M10 x 60  

6 1001266143 2 Washer M20  

7 1001266218 2 Wheel, Castor (Fixed)  

8 1001293669 1 Bracket, Wheel Bracket  

9 1001293673 1 Axle  

10 1001297725 2 Bracket  

11 1001298080 1 Cover  





 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 53 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

54 Pecolift 31220663 

FIGURE 3-1. FRAME ASSEMBLY - FRONT 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 55 

FIGURE 3-1. FRAME ASSEMBLY - FRONT 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref FRAME ASSEMBLY - FRONT  

108 1001265113 4 Washer M8  

110 1001265115 14 Washer M10  

111 1001265116 8 Washer M10  

119 1001265135 1 Nut M8  

120 1001265136 6 Nut M10  

121 1001265138 1 Nut M12  

126 1001265462 2 Washer M12  

133 1001265959 2 Screw M10 x 25  

136 1001266099 1 Bushing  

157 1001266125 3 Capscrew M10 x 70  

165 1001266133 1 Nut M10  

166 1001266134 1 Bolt M8 x 65  

167 1001266135 1 Bolt M10 x 55  

168 1001266136 1 Bolt M10 x 140  

172 1001266140 1 Bolt M12 x 30  

174 1001266142 2 Screw M10 x 35  

202 1001266268 1 Mount, Castor  

203 1001266269 1 Latch  

204 1001266270 1 Plate, Catch  

213 PELM403 1 Corner  

234 PELM434 1 Bushing  

266 PELM496 2 Bushing  

287 1001281278 1 Wheel, Castor  

288 1001281306 1 Spring  

303 1001298765 1 Frame  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

56 Pecolift 31220663 

FIGURE 3-2. FRAME ASSEMBLY - REAR 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 57 

FIGURE 3-2. FRAME ASSEMBLY - REAR 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref FRAME ASSEMBLY - REAR  

101 1001264556 2 Bolt M6 x 35  

102 1001264557 5 Nut M6  

107 1001265112 4 Washer M6  

108 1001265113 6 Washer M8  

110 1001265115 7 Washer M10  

111 1001265116 1 Washer M10  

114 1001265124 3 Capscrew M5 x 12  

115 1001265127 2 Capscrew M6 x 20  

117 1001265133 1 Nut M4  

118 1001265134 3 Nut M5  

119 1001265135 5 Nut M8  

120 1001265136 3 Nut M10  

122 1001265139 1 Nut M16  

125 1001265461 5 Washer M6  

126 1001265462 1 Washer M12  

130 1001265508 1 Screw M10 x 30  

140 1001266105 2 Ring, Retaining  

142 1001266108 1 Pin, Cotter 5/32 x 1-1/4  

146 1001266112 2 Screw M6 x 25  

147 1001266113 2 Screw M8 x 25  

154 1001266122 1 Capscrew M4 x 20  

157 1001266125 2 Capscrew M10 x 70  

163 1001266131 2 Capscrew M8 x 45  

173 1001266141 1 Capscrew M8 x 40  

186 1001266244 1 Cam Plate, Brake  

189 1001266247 1 Cam Plate, Brake  

216 PELM406 1 Cover  

217 PELM407 1 Tube, Emergency Lowering Handle  

219 PELM409 1 Bumper, Rubber  

223 PELM414 1 Spring, Brake  

224 PELM415 1 Pin, Brake  

237 PELM438 2 Clip  

242 PELM459 1 Brush  

260 PELM486 1 Bushing, Brake Pin  

271 PELM587 1 Bushing, Brake Pin  

273 PTM106 1 Level  

279 1001277256 1 Wheel, Fixed  

281 1001277258 1 Mould, Rear Mudguard  

282 1001277259 2 Brake, Disc  

283 1001277260 2 Axle, Stub  

284 1001277261 1 Cable, Earthing Stainless Steel  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

58 Pecolift 31220663 

FIGURE 3-3. MAST ASSEMBLY 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 59 

FIGURE 3-3. MAST ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref MAST ASSEMBLY  

103 1001264558 4 Washer M8  

108 1001265113 11 Washer M8  

109 1001265114 6 Washer M8  

113 1001265121 2 Capscrew M8 x 30  

116 1001265131 2 Capscrew M10 x 20  

118 1001265134 1 Nut M5  

119 1001265135 10 Nut M8  

121 1001265138 2 Nut M12  

124 1001265149 8 Rivet  

126 1001265462 7 Washer M12  

127 1001265496 4 Nut M8  

128 1001265506 1 Capscrew M8 x 12  

129 1001265507 4 Capscrew M8 x 20  

131 1001265746 5 Nut M12 GRD 10  

137 1001266100 2 Bearing  

138 1001266101 5 Cap, Nut  

141 1001266107 1 Pin  

143 1001266109 3 Washer M14  

144 1001266110 4 Washer M16  

148 1001266114 2 Screw M8 x 50  

153 1001266121 6 Screw M12 x 40  

159 1001266127 2 Capscrew M8 x 10  

160 1001266128 1 Capscrew M8 x 25  

169 1001266137 1 Bolt M5 x 50  

171 1001266139 4 Bolt M10 x 16  

176 1001266144 3 Capscrew M8 x 16  

177 1001266145 2 Capscrew M8 x 25  

180 1001266211 1 Ring  

181 1001266212 1 Key, Security (Not Shown)  

185 1001266243 1 Roller  

190 1001266253 1 Axle  

191 1001266254 3 Disc, Wear 21MM  

192 1001266255 1 Disc, Wear 16MM  

195 1001266259 1 Pin  

205 1001266271 1 Channel, Mast (Outer)  

206 1001266272 1 Strip, Interlock  

215 PELM405 1 Tray, Tool (Plastic)  

215 ECLM601 1 Tray, Tool (Steel)  

225 PELM416 1 Cover  

227 PELM420 1 Cap, Mast  

228 PELM421 1 Housing, Belt Interlock  

238 PELM4402 1 Spring, Gas  

245 PELM463 1 Mount, Gas Spring  

252 PELM478 2 Spacer  

253 PELM479 1 Axle  

255 PELM481 1 Cover, Interlock Housing  

256 PELM482 1 Cap, Interlock Housing  

259 PELM485 2 Spacer, Shim  

264 PELM494 1 Spring, Compression  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

60 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

265 PELM495 1 Container, Document  

267 PELM497 1 Channel, Mast (Inner)  

268 PELM498 2 Roller  

276 PTNSPM562 2 Bearing  

277 PTNSPM664 2 Bearing  

278 See Note NSS Spec, Plate (Note: Not Available for Purchase)  

285 ECLM603 1 Cover, Handle  

298 See Note NSS Name Plate, Manufacturer's Serial Number (Note: Not Available 
for Purchase) 

 

305 1001300156 2 Bushing  





 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

62 Pecolift 31220663 

FIGURE 3-4. PULLEY PANEL COMPONENTS 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 63 

FIGURE 3-4. PULLEY PANEL COMPONENTS 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref PULLEY PANEL COMPONENTS  

102 1001264557 5 Nut M6  

103 1001264558 1 Washer M8  

104 1001264559 1 Circlip  

105 1001264707 2 Bolt M6 x 20  

107 1001265112 6 Washer M6  

108 1001265113 8 Washer M8  

110 1001265115 8 Washer M10  

111 1001265116 2 Washer M10  

113 1001265121 4 Capscrew M8 x 30  

119 1001265135 6 Nut M8  

120 1001265136 5 Nut M10  

121 1001265138 3 Nut M12  

126 1001265462 3 Washer M12  

127 1001265496 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

141 1001266107 1 Pin  

142 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

150 1001266117 2 Screw M10 x 40  

155 1001266123 1 Capscrew M6 x 50  

156 1001266124 1 Capscrew M8 x 16  

158 1001266126 2 Capscrew M6 x 35  

162 1001266130 2 Capscrew M8 x 35  

164 1001266132 2 Capscrew M8 x 50  

170 1001266138 1 Bolt M8 x 55  

178 1001266146 3 Ring, Spring  

179 1001266210 1 Key, Drive Pulley  

184 1001266219 4 Washer, Plastic  

187 1001266245 1 Guide  

193 1001266257 5 Spacer  

194 1001266258 1 Spacer  

196 1001266260 1 Clamp (Base)  

197 1001266261 1 Clamp (Top)  

198 1001266262 4 Clamp (Middle)  

199 1001266264 8 Cog, Belt Clamp  

200 1001266265 1 Spacer  

207 1001266273 1 Mount, Interlock Spring  

208 1001266274 1 Handle, Crank  

209 1001266275 1 Cover, Lock  

210 1001266434 1 Block, Bearing  

222 PELM412 1 Knob  

229 PELM426 1 Panel, Pulley Mounting  

230 PELM427 1 Plate, Lower Tensioner  

231 PELM428 1 Belt  

232 PELM429 1 Pulley, Lower Axle  

239 PELM441 1 Plate, Drive Belt  

240 PELM442 10 Bearing  

243 1001312130 1 Mount, Freewheel Pulley  

244 PELM462 1 Gear, Drive  

246 PELM467 1 Pulley, Guide Wheel  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

64 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

247 PELM469 1 Pulley, Freewheel  

248 PELM471 1 Plate, Lock  

249 PELM472 1 Pulley, Drive  

254 PELM480 1 Pin, Lock  

257 PELM483 1 Spring, Handle  

258 PELM484 1 Spring, Belt  

261 PELM488 1 Pulley, Lower Tensioner Plate  

266 PELM496 2 Clamp  

269 PELM499 1 Pin  

270 PELM506 1 Bush, Swivel Plate  

274 PTM149 1 Bolt  





 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

66 Pecolift 31220663 

FIGURE 3-5. PLATFORM ASSEMBLY 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 67 

FIGURE 3-5. PLATFORM ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref PLATFORM ASSEMBLY  

102 1001264557 3 Nut M6  

105 1001264707 3 Bolt M6 x 20  

106 1001265092 4 Cap  

107 1001265112 6 Washer M6  

108 1001265113 4 Washer M8  

110 1001265115 12 Washer M10  

119 1001265135 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

139 1001266102 2 Trim  

182 1001266216 2 Spring  

233 PELM430 4 Cover, Hinge  

282 1001288758 1 Rail (LH)  

283 1001288763 1 Rail (RH)  

284 1001289035 1 Tray, Platform  

285 1001288852 1 Gate (LH)  

286 1001288853 1 Gate (RH)  

287 1001289242 2 Adapter  

288 1001290778 4 Capscrew M10 x 50  

289 1001290779 2 Screw M8 x 65  

291 1001290784 2 Pin, Gate (Long)  

292 1001293031 2 Lanyard, Gate Pin (Short)  

293 1001290785 2 Pin, Gate (Short)  

294 1001293032 2 Lanyard, Gate Pin (Long)  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

68 Pecolift 31220663 

FIGURE 3-6. DECAL INSTALLATION 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 69 

FIGURE 3-6. DECAL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref DECAL INSTALLATION  

401 1001293683 1 pr Decal, Peco DC Logo  

500 See Note Ref Kit, Decal (Note: Individual Decals are Not Available for Purchase - 
Purchase Complete Sheet) 

 

 PELM600 1 Decal, English Pecolift, Complete Sheet  

 PELM600DAN 1 Decal, Danish Pecolift, Complete Sheet  

 PELM600DU 1 Decal, Dutch Pecolift, Complete Sheet  

 1001266103 1 Decal, Estonian Pecolift, Complete Sheet  

 PELM600FIN 1 Decal, Finnish Pecolift, Complete Sheet  

 PELM600FR 1 Decal, French Pecolift, Complete Sheet  

 PELM600GER 1 Decal, German Pecolift, Complete Sheet  

 PELM600HUN 1 Decal, Hungarian Pecolift, Complete Sheet  

 PELM600IT 1 Decal, Italian Pecolift, Complete Sheet  

 1001266104 1 Decal, Norwegian Pecolift, Complete Sheet  

 PELM600SPA 1 Decal, Spanish Pecolift, Complete Sheet  

 PELM600SW 1 Decal, Swedish Pecolift, Complete Sheet  

 PELM600TUR 1 Decal, Turkish Pecolift, Complete Sheet  

 PELM600GRE 1 Decal, Greek Pecolift, Complete Sheet  

 PELM600POL 1 Decal, Polish Pecolift, Complete Sheet  

 PELM600POR 1 Decal, Portuguese Pecolift, Complete Sheet  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

70 Pecolift 31220663 

FIGURE 3-7. TETHER PLATE ASSEMBLY 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 71 

FIGURE 3-7. TETHER PLATE ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001288487 Ref TETHER PLATE ASSEMBLY C 

3 1001288659 1 Decal - Tether Load  

6 1001294643 NSS Plate, Tether (Note: Use PN 1001288487)  



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

72 Pecolift 31220663 

FIGURE 3-8. TRANSPORT WHEEL INSTALLATION 
 



 

SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993) 

31220663 Pecolift 73 

FIGURE 3-8. TRANSPORT WHEEL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001297749 Ref TRANSPORT WHEEL INSTALLATION B 

1 0761215 2 Bolt 12 x 35  

2 1001265138 2 Nut M12  

3 1001265462 4 Washer M12  

4 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

5 1001266119 2 Screw M10 x 60  

6 1001266143 2 Washer M20  

7 1001266218 2 Wheel, Castor (Fixed)  

8 1001293669 1 Bracket, Wheel Bracket  

9 1001293673 1 Axle  

10 1001297725 2 Bracket  

11 1001298080 1 Cover  





 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 75 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

76 Pecolift 31220663 

FIGURE 4-1. FRAME ASSEMBLY - FRONT 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 77 

FIGURE 4-1. FRAME ASSEMBLY - FRONT 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001293177 Ref FRAME ASSEMBLY - FRONT D 

108 1001265113 4 Washer M8  

110 1001265115 14 Washer M10  

111 1001265116 8 Washer M10  

119 1001265135 1 Nut M8  

120 1001265136 6 Nut M10  

121 1001265138 1 Nut M12  

126 1001265462 2 Washer M12  

133 1001265959 2 Screw M10 x 25  

136 1001266099 1 Bushing  

157 1001266125 3 Capscrew M10 x 70  

165 1001266133 1 Nut M10  

166 1001266134 1 Bolt M8 x 65  

167 1001266135 1 Bolt M10 x 55  

168 1001266136 1 Bolt M10 x 140  

172 1001266140 1 Bolt M12 x 30  

174 1001266142 2 Screw M10 x 35  

202 1001266268 1 Mount, Castor  

203 1001266269 1 Latch  

204 1001266270 1 Plate, Catch  

213 PELM403 1 Corner  

234 PELM434 1 Bushing  

266 PELM496 2 Bushing  

287 1001281278 1 Wheel, Castor  

288 1001281306 1 Spring  

303 1001298765 1 Frame  



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

78 Pecolift 31220663 

FIGURE 4-2. FRAME ASSEMBLY - REAR 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 79 

FIGURE 4-2. FRAME ASSEMBLY - REAR 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001293177 Ref FRAME ASSEMBLY - REAR D 

101 1001264556 2 Bolt M6 x 35  

102 1001264557 5 Nut M6  

107 1001265112 4 Washer M6  

108 1001265113 6 Washer M8  

110 1001265115 7 Washer M10  

111 1001265116 1 Washer M10  

114 1001265124 3 Capscrew M5 x 12  

115 1001265127 2 Capscrew M6 x 20  

117 1001265133 1 Nut M4  

118 1001265134 3 Nut M5  

119 1001265135 5 Nut M8  

120 1001265136 3 Nut M10  

122 1001265139 1 Nut M16  

125 1001265461 5 Washer M6  

126 1001265462 1 Washer M12  

130 1001265508 1 Screw M10 x 30  

140 1001266105 2 Ring, Retaining  

142 1001266108 1 Pin, Cotter 5/32 x 1-1/4  

146 1001266112 2 Screw M6 x 25  

147 1001266113 2 Screw M8 x 25  

154 1001266122 1 Capscrew M4 x 20  

157 1001266125 2 Capscrew M10 x 70  

163 1001266131 2 Capscrew M8 x 45  

173 1001266141 1 Capscrew M8 x 40  

186 1001266244 1 Cam Plate, Brake  

189 1001266247 1 Cam Plate, Brake  

216 PELM406 1 Cover  

217 PELM407 1 Tube, Emergency Lowering Handle  

219 PELM409 1 Bumper, Rubber  

223 PELM414 1 Spring, Brake  

224 PELM415 1 Pin, Brake  

237 PELM438 2 Clip  

242 PELM459 1 Brush  

260 PELM486 1 Bushing, Brake Pin  

271 PELM587 1 Bushing, Brake Pin  

273 PTM106 1 Level  

279 1001277256 1 Wheel, Fixed  

281 1001277258 1 Mould, Rear Mudguard  

282 1001277259 2 Brake, Disc  

283 1001277260 2 Axle, Stub  

284 1001277261 1 Cable, Earthing Stainless Steel  



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

80 Pecolift 31220663 

FIGURE 4-3. MAST ASSEMBLY 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 81 

FIGURE 4-3. MAST ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001293177 Ref MAST ASSEMBLY D 

103 1001264558 4 Washer M8  

108 1001265113 11 Washer M8  

109 1001265114 6 Washer M8  

113 1001265121 2 Capscrew M8 x 30  

116 1001265131 2 Capscrew M10 x 20  

118 1001265134 1 Nut M5  

119 1001265135 10 Nut M8  

121 1001265138 2 Nut M12  

124 1001265149 8 Rivet  

126 1001265462 7 Washer M12  

127 1001265496 4 Nut M8  

128 1001265506 1 Capscrew M8 x 12  

129 1001265507 4 Capscrew M8 x 20  

131 1001265746 5 Nut M12 GRD 10  

137 1001266100 2 Bearing  

138 1001266101 5 Cap, Nut  

141 1001266107 1 Pin  

143 1001266109 3 Washer M14  

144 1001266110 4 Washer M16  

148 1001266114 2 Screw M8 x 50  

153 1001266121 6 Screw M12 x 40  

159 1001266127 2 Capscrew M8 x 10  

160 1001266128 1 Capscrew M8 x 25  

169 1001266137 1 Bolt M5 x 50  

171 1001266139 4 Bolt M10 x 16  

176 1001266144 3 Capscrew M8 x 16  

177 1001266145 2 Capscrew M8 x 25  

180 1001266211 1 Ring  

181 1001266212 1 Key, Security (Not Shown)  

185 1001266243 1 Roller  

190 1001266253 1 Axle  

191 1001266254 3 Disc, Wear 21MM  

192 1001266255 1 Disc, Wear 16MM  

195 1001266259 1 Pin  

205 1001266271 1 Channel, Mast (Outer)  

206 1001266272 1 Strip, Interlock  

215 PELM405 1 Tray, Tool (Plastic)  

215 ECLM601 1 Tray, Tool (Steel)  

225 PELM416 1 Cover  

227 PELM420 1 Cap, Mast  

228 PELM421 1 Housing, Belt Interlock  

238 PELM4402 1 Spring, Gas  

245 PELM463 1 Mount, Gas Spring  

252 PELM478 2 Spacer  

253 PELM479 1 Axle  

255 PELM481 1 Cover, Interlock Housing  

256 PELM482 1 Cap, Interlock Housing  

259 PELM485 2 Spacer, Shim  

264 PELM494 1 Spring, Compression  



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

82 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

265 PELM495 1 Container, Document  

267 PELM497 1 Channel, Mast (Inner)  

268 PELM498 2 Roller  

276 PTNSPM562 2 Bearing  

277 PTNSPM664 2 Bearing  

278 1001290782 1 Spec, Plate  

285 ECLM603 1 Cover, Handle  

298 See Note NSS Name Plate, Manufacturer's Serial Number (Note: Not Available 
for Purchase) 

 

305 1001300156 2 Bushing  





 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

84 Pecolift 31220663 

FIGURE 4-4. PULLEY PANEL COMPONENTS 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 85 

FIGURE 4-4. PULLEY PANEL COMPONENTS 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001293177 Ref PULLEY PANEL COMPONENTS D 

102 1001264557 5 Nut M6  

103 1001264558 1 Washer M8  

104 1001264559 1 Circlip  

105 1001264707 2 Bolt M6 x 20  

107 1001265112 6 Washer M6  

108 1001265113 8 Washer M8  

110 1001265115 8 Washer M10  

111 1001265116 2 Washer M10  

113 1001265121 4 Capscrew M8 x 30  

119 1001265135 6 Nut M8  

120 1001265136 5 Nut M10  

121 1001265138 3 Nut M12  

126 1001265462 3 Washer M12  

127 1001265496 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

141 1001266107 1 Pin  

142 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

150 1001266117 2 Screw M10 x 40  

155 1001266123 1 Capscrew M6 x 50  

156 1001266124 1 Capscrew M8 x 16  

158 1001266126 2 Capscrew M6 x 35  

162 1001266130 2 Capscrew M8 x 35  

164 1001266132 2 Capscrew M8 x 50  

170 1001266138 1 Bolt M8 x 55  

178 1001266146 3 Ring, Spring  

179 1001266210 1 Key, Drive Pulley  

184 1001266219 4 Washer, Plastic  

187 1001266245 1 Guide  

193 1001266257 5 Spacer  

194 1001266258 1 Spacer  

196 1001266260 1 Clamp (Base)  

197 1001266261 1 Clamp (Top)  

198 1001266262 4 Clamp (Middle)  

199 1001266264 8 Cog, Belt Clamp  

200 1001266265 1 Spacer  

207 1001266273 1 Mount, Interlock Spring  

208 1001266274 1 Handle, Crank  

209 1001266275 1 Cover, Lock  

210 1001266434 1 Block, Bearing  

222 PELM412 1 Knob  

229 PELM426 1 Panel, Pulley Mounting  

230 PELM427 1 Plate, Lower Tensioner  

231 PELM428 1 Belt  

232 PELM429 1 Pulley, Lower Axle  

239 PELM441 1 Plate, Drive Belt  

240 PELM442 10 Bearing  

243 1001312130 1 Mount, Freewheel Pulley  

244 PELM462 1 Gear, Drive  

246 PELM467 1 Pulley, Guide Wheel  



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

86 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

247 PELM469 1 Pulley, Freewheel  

248 PELM471 1 Plate, Lock  

249 PELM472 1 Pulley, Drive  

254 PELM480 1 Pin, Lock  

257 PELM483 1 Spring, Handle  

258 PELM484 1 Spring, Belt  

261 PELM488 1 Pulley, Lower Tensioner Plate  

266 PELM496 2 Clamp  

269 PELM499 1 Pin  

270 PELM506 1 Bush, Swivel Plate  

274 PTM149 1 Bolt  





 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

88 Pecolift 31220663 

FIGURE 4-5. PLATFORM ASSEMBLY 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 89 

FIGURE 4-5. PLATFORM ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001293177 Ref PLATFORM ASSEMBLY D 

102 1001264557 3 Nut M6  

105 1001264707 3 Bolt M6 x 20  

106 1001265092 4 Cap  

107 1001265112 6 Washer M6  

108 1001265113 4 Washer M8  

110 1001265115 12 Washer M10  

119 1001265135 2 Nut M8  

130 1001265508 2 Screw M10 x 30  

182 1001266216 2 Spring  

233 PELM430 4 Cover, Hinge  

290 1001288758 1 Rail (LH)  

291 1001288763 1 Rail (RH)  

292 1001289035 1 Tray, Platform  

293 1001288852 1 Gate (LH)  

294 1001288853 1 Gate (RH)  

295 1001289242 2 Adapter  

296 1001290778 4 Capscrew M10 x 50  

297 1001290779 2 Screw M8 x 65  

299 1001290784 2 Pin, Gate (Long)  

300 1001293031 2 Lanyard, Gate Pin (Short)  

301 1001290785 2 Pin, Gate (Short)  

302 1001293032 2 Lanyard, Gate Pin (Long)  



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

90 Pecolift 31220663 

FIGURE 4-6. DECAL INSTALLATION 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 91 

FIGURE 4-6. DECAL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001293177 Ref DECAL INSTALLATION D 

 1001298455 Ref DECAL INSTALLATION B 

401 1001293683 1 pr Decal, Peco  

502 1001287531 1 Kit, Decal (Note: Individual Decals Not Available)  



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

92 Pecolift 31220663 

FIGURE 4-7. TRANSPORT WHEEL INSTALLATION 
 



 

SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT) 

31220663 Pecolift 93 

FIGURE 4-7. TRANSPORT WHEEL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001297749 Ref TRANSPORT WHEEL INSTALLATION B 

1 0761215 2 Bolt 12 x 35  

2 1001265138 2 Nut M12  

3 1001265462 4 Washer M12  

4 1001266108 2 Pin, Cotter 5/32 x 1-1/4  

5 1001266119 2 Screw M10 x 60  

6 1001266143 2 Washer M20  

7 1001266218 2 Wheel, Castor (Fixed)  

8 1001293669 1 Bracket, Wheel Bracket  

9 1001293673 1 Axle  

10 1001297725 2 Bracket  

11 1001298080 1 Cover  





 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 95 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 5 - PECOLIFT X 



 

SECTION 5 - PECOLIFT X 

96 Pecolift 31220663 

FIGURE 5-1. FRAME ASSEMBLY (FRONT) 
 



 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 97 

FIGURE 5-1. FRAME ASSEMBLY (FRONT) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001308878 Ref FRAME ASSEMBLY (FRONT) D 

107 1001266099 1 Bushing  

114 PLXM902 1 Castor Assembly  

125 1001267041 4 Screw M8 x 16  

136 1001266134 1 Bolt M8 x 65  

142 1001267052 1 Bolt M10 x 55  

143 1001267053 1 Bolt M10 x 140  

144 1001267054 6 Bolt M10 x 150  

153 1001267060 1 Nut M8  

154 1001266133 1 Nut M10  

155 1001267061 6 Nut M10  

156 1001267063 1 Nut M12  

172 1001267077 2 Screw M10 x 25  

174 1001267079 2 Screw M10 x 35  

181 1001267084 1 Setscrew M12 x 30  

184 1001267089 6 Washer M8  

185 1001267091 4 Washer M8  

187 1001267092 23 Washer M10  

188 1001267093 2 Washer M10  

189 1001267094 2 Washer M12  

192 1001267098 1 Washer M20  

197 PELM403 1 Foot, Corner  

198 PELM435 1 Spacer  

199 PELM434 1 Sleeve  

212 PELM496 2 Clamp  

237 1001267162 1 Frame  

246 1001267164 1 Ballast Block Assembly (1 Pair)  

269 1001267163 1 Cover, Ballast Block (1 Pair)  

274 1001267635 1 Mount, Castor  

275 1001267631 1 Latch, Castor  

276 1001267632 1 Plate, Catch  

286 1001267159 1 Spring, Castor  



 

SECTION 5 - PECOLIFT X 

98 Pecolift 31220663 

FIGURE 5-2. FRAME ASSEMBLY (REAR) 
 



 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 99 

FIGURE 5-2. FRAME ASSEMBLY (REAR) 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001308878 Ref FRAME ASSEMBLY (REAR) D 

105 PELM459 1 Brush  

106 PELM409 1 Bumper  

110 1001265952 1 Strap, Ground  

115 1001267033 2 Clip  

119 1001267035 2 Capscrew M4 x 16  

121 1001267037 3 Screw M6 x 25  

123 1001267039 4 Capscrew M6 x 100  

127 1001267043 2 Screw M8 x 25  

148 1001266105 2 Circlip 20MM  

149 1001267056 1 Nut M4  

150 1001267057 3 Nut M5  

151 1001267058 14 Nut M6  

153 1001267060 3 Nut M8  

155 1001267061 7 Nut M10  

158 1001267065 1 Nut M16  

159 1001267066 2 Cotterpin, 5/32 x 1-1/2  

163 1001267068 1 Capscrew M4 x 20  

164 1001267069 3 Capscrew M5 x 12  

166 1001267071 3 Capscrew M6 x 20  

167 1001267072 2 Capscrew M6 x 35  

170 1001267076 1 Capscrew M8 x 40  

173 1001267078 1 Screw M10 x 30  

177 1001266125 2 Capscrew M10 x 70  

180 1001267083 2 Bolt M10 x 45  

182 1001267087 15 Washer M6  

183 1001267088 5 Washer M6  

184 1001267089 4 Washer M8  

187 1001267092 13 Washer M10  

188 1001267093 1 Washer M10  

189 1001267094 1 Washer M12  

195 PELM451 1 Level  

200 PELM587 1 Bushing  

202 PELM404 1 Mudguard  

203 1001266244 1 Plate, Brake Cam  

214 1001266429 1 Spacer, Finger  

215 1001266430 1 Cradle, Handle  

216 PLXM904 1 Handle, Emergency Lowering  

235 1001267636 1 Support, Axle  

236 1001267166 1 Bracket, Walkway Hook  

238 1001267102 1 Pin, Brake  

239 1001267103 1 Disc, Brake  

240 1001267104 1 Guard, Hub  

241 1001267105 1 Axle  

242 1001267106 1 Cover  

244 1001267107 1 Bushing  

261 1001267143 1 Plate, Brake Cam  

270 1001267165 1 Hook Bolt Assembly  

271 1001267167 1 Plate, Hook Lock  

272 1001267176 1 Finger, Easy Relase  



 

SECTION 5 - PECOLIFT X 

100 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

285 1001267160 1 Spring, Brake  

290 1001266438 1 Spring, Tool  

292 1001267161 1 Castor, Fixed Wheel  





 

SECTION 5 - PECOLIFT X 

102 Pecolift 31220663 

FIGURE 5-3. MAST ASSEMBLY 
 



 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 103 

FIGURE 5-3. MAST ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001308878 Ref MAST ASSEMBLY D 

101 PTNSPM664 2 Bearing  

103 PTNSPM562 2 Bearing  

108 1001266100 2 Bushing  

112 1001266101 5 Nut M12  

117 PELM495 1 Container, Document  

124 1001267040 1 Screw M8 x 12  

126 1001267042 4 Screw M8 x 20  

128 1001267044 2 Screw M8 x 30  

129 1001267045 2 Screw M8 x 50  

130 1001267047 2 Screw M8 x 10  

131 1001267048 1 Screw M8 x 25  

135 1001266145 2 Screw M8 x 35  

137 1001266144 5 Screw M8 x 16  

138 1001266115 6 Screw M10 x 25 GRD 10.9  

146 1001266121 6 Screw M12 x 40 GRD 10.9  

150 1001267057 1 Nut M5  

152 1001267059 4 Nut M8  

153 1001267060 10 Nut M8  

156 1001267063 2 Nut M12  

157 1001265746 5 Nut M10 GRD 10  

161 1001266107 1 Pin, Spring  

165 1001267070 1 Setscrew M5 x 50  

178 1001267082 2 Capscrew M10 x 20  

179 1001266139 4 Setscrew M10 x 16  

184 1001267089 13 Washer M8  

185 1001267091 6 Washer M8  

186 1001264558 4 Washer M8  

187 1001267092 6 Washer M10  

189 1001267094 7 Washer M12  

190 1001267095 3 Washer M14  

191 1001267097 4 Washer M16  

193 PELM4402 1 Strut, Gas  

196 1001266243 1 Roller  

201 PELM475 2 Bushing  

206 PELM498 2 Roller  

207 1001266254 3 Disc, Wear 21MM  

208 1001266255 1 Disc, Wear 16MM  

209 PELM478 2 Spacer  

213 ECLM603 1 Cover, Handle  

217 1001267168 1 Mast (Outer)  

222 1001267177 1 Cover, Belt Interlock Housing  

223 1001267178 1 Cap, Belt Interlock Housing  

224 1001267179 1 Housing, Belt Interlock  

225 1001267637 1 Mast (Inner)  

226 1001267640 1 Mount, Gas Strut Top  

227 1001267639 1 Cap, Mast  

228 1001267638 1 Strip, Interlock  

243 PLXM907 1 Tray, Tool  

263 1001267145 2 Spacer  



 

SECTION 5 - PECOLIFT X 

104 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

264 1001267146 1 Axle, Roller  

265 1001267147 1 Axle, Wheel  

266 1001267148 6 Peg, Cage Mounting  

267 1001267149 1 Pin, Belt Interlock  

273 1001267169 1 Cover, Roller  

277 1001267150 8 Rivet  

281 1001267155 1 Ring, Belt Interlock  

282 See Note NSS Plate, Specification (Note: Not Available for Purchase)  

283 See Note NSS Plate, Specification (Note: Not Available for Purchase)  

287 PELM494 1 Spring  

291 PELM454 1 Strip  





 

SECTION 5 - PECOLIFT X 

106 Pecolift 31220663 

FIGURE 5-4. PULLEY PANEL COMPONENTS 
 



 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 107 

FIGURE 5-4. PULLEY PANEL COMPONENTS 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001308878 Ref PULLEY PANEL COMPONENTS D 

102 PELM442 10 Bearing  

104 PELM428 1 Belt  

109 PELM506 1 Bushing  

118 PTM149 1 Eye, Harness  

120 1001267036 2 Screw M6 x 20  

122 1001267038 2 Capscrew M6 x 35  

128 1001267044 4 Screw M8 x 30  

133 1001267050 2 Capscrew M8 x 35  

134 1001266132 2 Capscrew M8 x 50 GRD 10.9  

147 1001267034 1 Circlip 15MM  

151 1001267058 5 Nut M6  

152 1001267059 2 Nut M8  

153 1001267060 6 Nut M8  

155 1001267061 5 Nut M10  

156 1001267063 3 Nut M12  

160 1001266108 2 Cotterpin, 5/32 x 1-1/4  

161 1001266107 1 Pin, Spring  

162 1001267067 3 Ring  

168 1001267073 1 Capscrew M6 x 50  

169 1001267075 1 Capscrew M8 x 16  

171 1001266138 1 Setscrew M8 x 55  

173 1001267078 2 Screw M10 x 30  

175 1001267080 2 Screw M10 x 40  

182 1001267087 6 Washer M6  

184 1001267089 9 Washer M8  

186 1001264558 1 Washer M8  

187 1001267092 8 Washer M10  

188 1001267093 2 Washer M10  

189 1001267094 3 Washer M12  

194 1001267100 1 Key, Drive Pulley  

204 1001266245 1 Guide  

205 PELM471 1 Plate, Lock  

210 PELM412 1 Knob, Handle  

211 PELM480 1 Tip, Lock Pin  

212 PELM496 2 Clamp  

218 1001267181 1 Guard, Gear  

219 1001267171 1 Panel, Pulley Mounting  

220 PELM488 1 Plate, Lower Pulley Tensioner  

221 1001267186 1 Mount, Interlock Spring  

247 1001267183 1 Drive Bearing Block Assembly  

248 1001267180 1 Crank Handle Assembly  

249 1001267172 1 Belt Interlock Assembly  

250 1001267125 1 Spacer  

251 1001267170 1 Freewheel Pulley Mount Assembly  

252 1001267185 1 Pulley C/W Axle (Lower)  

253 1001267182 1 Drive Pulley Assembly  

254 1001267135 1 Pin, Lock  

255 1001267137 5 Spacer  

256 1001267138 1 Clamp (Base)  



 

SECTION 5 - PECOLIFT X 

108 Pecolift 31220663 

ITEM PART NUMBER QTY DESCRIPTION REV 

257 1001267139 1 Clamp (Top)  

258 1001267140 4 Clamp (Middle)  

259 1001267141 8 Clamp (Cog)  

260 1001267142 1 Spacer, Clamp  

262 1001267144 1 Washer  

268 1001267184 1 Cover, Lock Plate (Rear)  

278 1001267151 1 Gear, Drive Pulley  

279 1001267152 1 Pulley, Freewheel  

280 1001267154 1 Guide, Pulley  

284 1001267158 1 Spring, Belt  

289 PELM483 1 Spring, Handle  

293 1001266219 4 Washer  





 

SECTION 5 - PECOLIFT X 

110 Pecolift 31220663 

FIGURE 5-5. PLATFORM ASSEMBLY 
 



 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 111 

FIGURE 5-5. PLATFORM ASSEMBLY 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001308878 Ref PLATFORM ASSEMBLY D 

111 PTNSPM560 12 Cap, Nut M10  

113 1001265092 4 Cap, Spring  

116 1001266102 1 Trim  

125 1001267041 2 Screw M8 x 16  

132 1001267049 2 Capscrew M8 x 30  

139 1001266119 6 Screw M10 x 60  

140 1001266120 4 Screw M10 x 70 GRD 10.9  

141 1001267051 2 Bolt M10 x 40  

145 1001267055 2 Bolt M10 x 220  

153 1001267060 2 Nut M8  

155 1001267061 18 Nut M10  

176 1001267081 4 Capscrew M10 x 20  

184 1001267089 4 Washer M8  

185 1001267091 2 Washer M8  

187 1001267092 30 Washer M10  

229 PELM800 1 Tray  

230 PELM430 4 Cover  

231 1001267173 1 Rail (LH)  

232 1001267174 1 Rail (RH)  

233 1001267642 1 Gate (1 Pair)  

234 1001267643 2 Strap, Tray  

245 1001267175 2 Panel, Stirrup  

277 1001267150 8 Rivet  

288 1001266216 2 Spring, Gate  



 

SECTION 5 - PECOLIFT X 

112 Pecolift 31220663 

FIGURE 5-6. DECAL INSTALLATION 
 



 

SECTION 5 - PECOLIFT X 

31220663 Pecolift 113 

FIGURE 5-6. DECAL INSTALLATION 

 

ITEM PART NUMBER QTY DESCRIPTION REV 

 1001308878 Ref DECAL INSTALLATION D 

401 1001267101 2 Decal, Pecolift X Logo  

402 DCLPLXENG 1 Decal Sheet Complete (English) (Note: Individual Decals Not 
Available for Purchase) 

 





 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS 

31220663 Pecolift 115 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS 



 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS 

116 Pecolift 31220663 

FIGURE 6-1. SPECIAL OPTIONS/ACCESSORIES/KITS 
 
 

ITEM PART NUMBER QTY DESCRIPTION REV 

  Ref Note: This list is to accomodate machines ordered with special 
equipment. Options may not be applicable to all models. For more 
specific parts information contact JLG Parts Department. 

 

 1001224466 Ref ATEX Kit  

 1001256697 Ref Kits/Tools/Accessories H 

 1001281582 Ref Kit, Castor (Swivel)  

 1001272187 Ref Kit, Emergency Lowering Components  

 1001298295 Ref Kit, Handle Tip Service  

 1001314949 Ref Kit, Pulley Bracket Service  



 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS 

31220663 Pecolift 117 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PART NUMBER INDEX 
 
  



 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS 

118 Pecolift 31220663 

0761215 ........... 51, 73, 93 
1001217468 .... 11, 13, 15, 

19, 23, 25 
1001224466 ............... 116 
1001256697 ............... 116 
1001264556 .... 13, 35, 57, 

79 
1001264557 .... 13, 19, 35, 

41, 45, 57, 63, 67, 79, 
85, 89 

1001264558 .... 15, 19, 37, 
41, 59, 63, 81, 85, 103, 
107 

1001264559 .... 19, 41, 63, 
85 

1001264707 .... 19, 41, 45, 
63, 67, 85, 89 

1001265092 .... 23, 45, 67, 
89, 111 

1001265112 .... 13, 19, 35, 
41, 45, 57, 63, 67, 79, 
85, 89 

1001265113 .... 11, 13, 15, 
19, 23, 33, 35, 37, 41, 
45, 55, 57, 59, 63, 67, 
77, 79, 81, 85, 89 

1001265114 .... 15, 23, 37, 
59, 81 

1001265115 .... 11, 13, 15, 
19, 23, 29, 33, 35, 41, 
45, 55, 57, 63, 67, 77, 
79, 85, 89 

1001265116 .... 11, 13, 19, 
33, 35, 41, 55, 57, 63, 
77, 79, 85 

1001265120 ................. 23 
1001265121 .... 15, 19, 37, 

41, 59, 63, 81, 85 
1001265124 .... 13, 35, 57, 

79 
1001265127 .... 13, 35, 57, 

79 
1001265131 .... 15, 37, 59, 

81 
1001265133 .... 13, 35, 57, 

79 
1001265134 .... 13, 15, 35, 

37, 57, 59, 79, 81 
1001265135 .... 11, 13, 15, 

19, 23, 33, 35, 37, 41, 
45, 55, 57, 59, 63, 67, 
77, 79, 81, 85, 89 

1001265136 .... 11, 13, 19, 
23, 29, 33, 35, 41, 55, 
57, 63, 77, 79, 85 

1001265138 .... 11, 15, 19, 
33, 37, 41, 51, 55, 59, 
63, 73, 77, 81, 85, 93 

1001265139 .... 13, 35, 57, 
79 

1001265144 ................. 23 
1001265149 .... 15, 37, 59, 

81 
1001265461 .... 13, 35, 57, 

79 
1001265462 .... 11, 13, 15, 

19, 33, 35, 37, 41, 51, 

55, 57, 59, 63, 73, 77, 
79, 81, 85, 93 

1001265496 ... 15, 19, 37, 
41, 59, 63, 81, 85 

1001265506 ... 15, 37, 59, 
81 

1001265507 ... 15, 37, 59, 
81 

1001265508 ... 13, 19, 35, 
41, 45, 57, 63, 67, 79, 
85, 89 

1001265746 ... 15, 37, 59, 
81, 103 

1001265952 .... 13, 35, 99 
1001265959 ... 11, 33, 55, 

77 
1001265961 ................ 23 
1001265962 ................ 23 
1001266099 ... 11, 33, 55, 

77, 97 
1001266100 ... 15, 37, 59, 

81, 103 
1001266101 ... 15, 37, 59, 

81, 103 
1001266102 ... 23, 45, 67, 

111 
1001266103 .......... 25, 69 
1001266104 .......... 25, 69 
1001266105 ... 13, 35, 57, 

79, 99 
1001266107 ... 15, 19, 37, 

41, 59, 63, 81, 85, 103, 
107 

1001266108 ... 13, 19, 29, 
35, 41, 51, 57, 63, 73, 
79, 85, 93, 107 

1001266109 ... 15, 37, 59, 
81 

1001266110 ... 15, 37, 59, 
81 

1001266112 ... 13, 35, 57, 
79 

1001266113 ... 13, 35, 57, 
79 

1001266114 ... 15, 37, 59, 
81 

1001266115 ........ 15, 103 
1001266117 ... 19, 41, 63, 

85 
1001266119 ... 23, 51, 73, 

93, 111 
1001266120 ........ 23, 111 
1001266121 ... 15, 37, 59, 

81, 103 
1001266122 ... 13, 35, 57, 

79 
1001266123 ... 19, 41, 63, 

85 
1001266124 ... 19, 41, 63, 

85 
1001266125 ... 11, 13, 33, 

35, 55, 57, 77, 79, 99 
1001266126 ... 19, 41, 63, 

85 
1001266127 ... 15, 37, 59, 

81 

1001266128 ... 15, 37, 59, 
81 

1001266129 ................ 23 
1001266130 ... 19, 41, 63, 

85 
1001266131 ... 13, 35, 57, 

79 
1001266132 ... 19, 41, 63, 

85, 107 
1001266133 ... 11, 33, 55, 

77, 97 
1001266134 ... 11, 33, 55, 

77, 97 
1001266135 ... 11, 33, 55, 

77 
1001266136 ... 11, 33, 55, 

77 
1001266137 ... 15, 37, 59, 

81 
1001266138 ... 19, 41, 63, 

85, 107 
1001266139 ... 15, 37, 59, 

81, 103 
1001266140 ... 11, 33, 55, 

77 
1001266141 ... 13, 35, 57, 

79 
1001266142 ... 11, 33, 55, 

77 
1001266143 ... 13, 29, 35, 

51, 73, 93 
1001266144 ... 15, 37, 59, 

81, 103 
1001266145 ... 15, 37, 59, 

81, 103 
1001266146 ... 19, 41, 63, 

85 
1001266210 ... 19, 41, 63, 

85 
1001266211 ... 15, 37, 59, 

81 
1001266212 ... 15, 37, 59, 

81 
1001266216 ... 23, 45, 67, 

89, 111 
1001266218 ... 13, 29, 35, 

51, 73, 93 
1001266219 ... 19, 41, 63, 

85, 108 
1001266243 ... 15, 37, 59, 

81, 103 
1001266244 ... 13, 35, 57, 

79, 99 
1001266245 ... 19, 41, 63, 

85, 107 
1001266246 .......... 13, 35 
1001266247 ... 13, 35, 57, 

79 
1001266253 ... 15, 37, 59, 

81 
1001266254 ... 15, 37, 59, 

81, 103 
1001266255 ... 15, 37, 59, 

81, 103 
1001266257 ... 19, 41, 63, 

85 

1001266258 .... 19, 41, 63, 
85 

1001266259 .... 15, 37, 59, 
81 

1001266260 .... 19, 41, 63, 
85 

1001266261 .... 19, 41, 63, 
85 

1001266262 .... 19, 41, 63, 
85 

1001266264 .... 19, 41, 63, 
85 

1001266265 .... 19, 41, 63, 
85 

1001266267 ........... 11, 33 
1001266268 .... 11, 33, 55, 

77 
1001266269 .... 11, 33, 55, 

77 
1001266270 .... 11, 33, 55, 

77 
1001266271 .... 15, 37, 59, 

81 
1001266272 .... 15, 37, 59, 

81 
1001266273 .... 19, 41, 63, 

85 
1001266274 .... 19, 41, 63, 

85 
1001266275 .... 19, 41, 63, 

85 
1001266429 ................. 99 
1001266430 ................. 99 
1001266434 .... 19, 41, 63, 

85 
1001266438 ............... 100 
1001267033 ................. 99 
1001267034 ............... 107 
1001267035 ................. 99 
1001267036 ............... 107 
1001267037 ................. 99 
1001267038 ............... 107 
1001267039 ................. 99 
1001267040 ............... 103 
1001267041 ......... 97, 111 
1001267042 ............... 103 
1001267043 ................. 99 
1001267044 ....... 103, 107 
1001267045 ............... 103 
1001267047 ............... 103 
1001267048 ............... 103 
1001267049 ............... 111 
1001267050 ............... 107 
1001267051 ............... 111 
1001267052 ................. 97 
1001267053 ................. 97 
1001267054 ................. 97 
1001267055 ............... 111 
1001267056 ................. 99 
1001267057 ......... 99, 103 
1001267058 ......... 99, 107 
1001267059 ....... 103, 107 
1001267060 .. 97, 99, 103, 

107, 111 
1001267061 .. 97, 99, 107, 

111 
1001267063 . 97, 103, 107 



 

SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS 

31220663 Pecolift 119 

1001267065 ................ 99 
1001267066 ................ 99 
1001267067 .............. 107 
1001267068 ................ 99 
1001267069 ................ 99 
1001267070 .............. 103 
1001267071 ................ 99 
1001267072 ................ 99 
1001267073 .............. 107 
1001267075 .............. 107 
1001267076 ................ 99 
1001267077 ................ 97 
1001267078 ........ 99, 107 
1001267079 ................ 97 
1001267080 .............. 107 
1001267081 .............. 111 
1001267082 .............. 103 
1001267083 ................ 99 
1001267084 ................ 97 
1001267087 ........ 99, 107 
1001267088 ................ 99 
1001267089 . 97, 99, 103, 

107, 111 
1001267091 97, 103, 111 
1001267092 . 97, 99, 103, 

107, 111 
1001267093 .. 97, 99, 107 
1001267094 . 97, 99, 103, 

107 
1001267095 .............. 103 
1001267097 .............. 103 
1001267098 ................ 97 
1001267100 .............. 107 
1001267101 .............. 113 
1001267102 ................ 99 
1001267103 ................ 99 
1001267104 ................ 99 
1001267105 ................ 99 
1001267106 ................ 99 
1001267107 ................ 99 
1001267125 .............. 107 
1001267135 .............. 107 
1001267137 .............. 107 
1001267138 .............. 107 
1001267139 .............. 108 
1001267140 .............. 108 
1001267141 .............. 108 
1001267142 .............. 108 
1001267143 ................ 99 
1001267144 .............. 108 
1001267145 .............. 103 
1001267146 .............. 104 
1001267147 .............. 104 
1001267148 .............. 104 
1001267149 .............. 104 
1001267150 ...... 104, 111 
1001267151 .............. 108 
1001267152 .............. 108 
1001267154 .............. 108 
1001267155 .............. 104 
1001267158 .............. 108 
1001267159 ................ 97 
1001267160 .............. 100 
1001267161 .............. 100 
1001267162 ................ 97 
1001267163 ................ 97 

1001267164................. 97 
1001267165................. 99 
1001267166................. 99 
1001267167................. 99 
1001267168............... 103 
1001267169............... 104 
1001267170............... 107 
1001267171............... 107 
1001267172............... 107 
1001267173............... 111 
1001267174............... 111 
1001267175............... 111 
1001267176................. 99 
1001267177............... 103 
1001267178............... 103 
1001267179............... 103 
1001267180............... 107 
1001267181............... 107 
1001267182............... 107 
1001267183............... 107 
1001267184............... 108 
1001267185............... 107 
1001267186............... 107 
1001267631................. 97 
1001267632................. 97 
1001267635................. 97 
1001267636................. 99 
1001267637............... 103 
1001267638............... 103 
1001267639............... 103 
1001267640............... 103 
1001267642............... 111 
1001267643............... 111 
1001267918................. 47 
1001272187............... 116 
1001277256........... 57, 79 
1001277258........... 57, 79 
1001277259........... 57, 79 
1001277260........... 57, 79 
1001277261........... 57, 79 
1001281278.... 11, 33, 55, 

77 
1001281306.... 11, 33, 55, 

77 
1001281582............... 116 
1001287531........... 47, 91 
1001288487..... 27, 49, 71 
1001288659..... 27, 49, 71 
1001288758..... 45, 67, 89 
1001288763..... 45, 67, 89 
1001288852..... 45, 67, 89 
1001288853..... 45, 67, 89 
1001289035..... 45, 67, 89 
1001289242..... 45, 67, 89 
1001290778..... 45, 67, 89 
1001290779..... 45, 67, 89 
1001290782................. 82 
1001290784..... 45, 67, 89 
1001290785..... 45, 67, 89 
1001290805.... 33, 35, 37, 

41, 45, 47 
1001293031..... 45, 67, 89 
1001293032..... 45, 67, 89 
1001293177.... 77, 79, 81, 

85, 89, 91 

1001293669 .... 29, 51, 73, 
93 

1001293672 ................. 29 
1001293673 .... 29, 51, 73, 

93 
1001293683 ........... 69, 91 
1001294643 ..... 27, 49, 71 
1001297725 ..... 51, 73, 93 
1001297749 ..... 51, 73, 93 
1001298080 .... 29, 51, 73, 

93 
1001298090 ................. 29 
1001298091 ................. 29 
1001298295 ............... 116 
1001298455 ................. 91 
1001298765 ........... 55, 77 
1001300156 ........... 60, 82 
1001308878 .. 97, 99, 103, 

107, 111, 113 
1001312130 .... 20, 42, 63, 

85 
1001314949 ............... 116 
DCLPLXENG ............. 113 
ECLM601 ... 15, 37, 59, 81 
ECLM603 .. 16, 38, 60, 82, 

103 
PELM402 ..................... 23 
PELM403 .. 11, 33, 55, 77, 

97 
PELM404 ......... 13, 35, 99 
PELM405 ... 15, 37, 59, 81 
PELM406 ... 13, 35, 57, 79 
PELM407 ... 13, 35, 57, 79 
PELM409 .. 13, 35, 57, 79, 

99 
PELM410 ..................... 23 
PELM411 ..................... 23 
PELM412 .. 19, 41, 63, 85, 

107 
PELM414 ... 13, 35, 57, 79 
PELM415 ... 13, 35, 57, 79 
PELM416 ... 15, 37, 59, 81 
PELM420 ... 15, 37, 59, 81 
PELM421 ... 15, 37, 59, 81 
PELM426 ... 19, 41, 63, 85 
PELM427 ... 19, 41, 63, 85 
PELM428 .. 19, 41, 63, 85, 

107 
PELM429 ... 19, 41, 63, 85 
PELM430 .. 23, 45, 67, 89, 

111 
PELM434 .. 11, 33, 55, 77, 

97 
PELM435 ..................... 97 
PELM437 ............... 13, 35 
PELM438 ... 13, 35, 57, 79 
PELM4402 15, 37, 59, 81, 

103 
PELM441 ... 19, 41, 63, 85 
PELM442 .. 20, 41, 63, 85, 

107 
PELM451 ..................... 99 
PELM454 ............. 15, 104 
PELM459 .. 13, 35, 57, 79, 

99 
PELM462 ... 20, 42, 63, 85 

PELM463 .. 16, 37, 59, 81 
PELM467 .. 20, 42, 63, 85 
PELM469 .. 20, 42, 64, 86 
PELM471 . 20, 42, 64, 86, 

107 
PELM472 .. 20, 42, 64, 86 
PELM4742 .................. 16 
PELM475 ...... 16, 37, 103 
PELM478 . 16, 37, 59, 81, 

103 
PELM479 .. 16, 37, 59, 81 
PELM480 . 20, 42, 64, 86, 

107 
PELM481 .. 16, 38, 59, 81 
PELM482 .. 16, 38, 59, 81 
PELM483 . 20, 42, 64, 86, 

108 
PELM484 .. 20, 42, 64, 86 
PELM485 .. 16, 38, 59, 81 
PELM486 .. 13, 35, 57, 79 
PELM488 . 20, 42, 64, 86, 

107 
PELM489 .................... 16 
PELM490 .................... 23 
PELM494 . 16, 38, 59, 81, 

104 
PELM495 . 16, 38, 60, 82, 

103 
PELM496 . 11, 20, 33, 42, 

55, 64, 77, 86, 97, 107 
PELM497 .. 16, 38, 60, 82 
PELM498 . 16, 38, 60, 82, 

103 
PELM499 .. 20, 42, 64, 86 
PELM506 . 20, 42, 64, 86, 

107 
PELM587 . 13, 35, 57, 79, 

99 
PELM600 .............. 25, 69 
PELM600DAN ....... 25, 69 
PELM600DU ......... 25, 69 
PELM600FIN......... 25, 69 
PELM600FR.......... 25, 69 
PELM600GER....... 25, 69 
PELM600GRE....... 25, 69 
PELM600HUN....... 25, 69 
PELM600IT ........... 25, 69 
PELM600POL ....... 25, 69 
PELM600POR....... 25, 69 
PELM600SPA ....... 25, 69 
PELM600SW......... 25, 69 
PELM600TUR ....... 25, 69 
PELM602 .............. 25, 47 
PELM800 ............ 23, 111 
PLXM902 .................... 97 
PLXM904 .................... 99 
PLXM907 .................. 103 
PTM106 .... 13, 35, 57, 79 
PTM149 ... 20, 42, 64, 86, 

107 
PTNSPM560 . 23, 29, 111 
PTNSPM562 .. 16, 38, 60, 

82, 103 
PTNSPM664 .. 16, 38, 60, 

82, 103 



 
 

 
 

 


	SECTION 1 - PECOLIFT (PRIOR TO SN P900018359, PEC00001-PEC0679, EXCLUDING P900016661-P900016664,P900018045-P900018050,P900018258,P900018259,P900018284,P900018303,P900018322-P900018328,P900018350
	FIGURE 1-1. FRAME ASSEMBLY - FRONT
	FIGURE 1-2. FRAME ASSEMBLY - REAR
	FIGURE 1-3. MAST ASSEMBLY
	FIGURE 1-4. PULLEY PANEL COMPONENTS
	FIGURE 1-5. PLATFORM ASSEMBLY
	FIGURE 1-6. DECAL INSTALLATION
	FIGURE 1-7. TETHER PLATE ASSEMBLY
	FIGURE 1-8. TRANSPORT WHEEL INSTALLATION

	SECTION 2 - PECOLIFT (SN P900018359 TO PRESENT, INCLUDING P900016661,P900016663,P900016664,P900018045-P900018050,P900018258,P900018259,P900018284,P900018303)
	FIGURE 2-1. FRAME ASSEMBLY - FRONT
	FIGURE 2-2. FRAME ASSEMBLY - REAR
	FIGURE 2-3. MAST ASSEMBLY
	FIGURE 2-4. PULLEY PANEL COMPONENTS
	FIGURE 2-5. PLATFORM ASSEMBLY
	FIGURE 2-6. DECAL INSTALLATION
	FIGURE 2-7. TETHER PLATE ASSEMBLY
	FIGURE 2-8. TRANSPORT WHEEL INSTALLATION

	SECTION 3 - PECOLIFT DC (PRIOR TO SN P900021993)
	FIGURE 3-1. FRAME ASSEMBLY - FRONT
	FIGURE 3-2. FRAME ASSEMBLY - REAR
	FIGURE 3-3. MAST ASSEMBLY
	FIGURE 3-4. PULLEY PANEL COMPONENTS
	FIGURE 3-5. PLATFORM ASSEMBLY
	FIGURE 3-6. DECAL INSTALLATION
	FIGURE 3-7. TETHER PLATE ASSEMBLY
	FIGURE 3-8. TRANSPORT WHEEL INSTALLATION

	SECTION 4 - PECOLIFT DC (SN P900021993 TO PRESENT)
	FIGURE 4-1. FRAME ASSEMBLY - FRONT
	FIGURE 4-2. FRAME ASSEMBLY - REAR
	FIGURE 4-3. MAST ASSEMBLY
	FIGURE 4-4. PULLEY PANEL COMPONENTS
	FIGURE 4-5. PLATFORM ASSEMBLY
	FIGURE 4-6. DECAL INSTALLATION
	FIGURE 4-7. TRANSPORT WHEEL INSTALLATION

	SECTION 5 - PECOLIFT X
	FIGURE 5-1. FRAME ASSEMBLY (FRONT)
	FIGURE 5-2. FRAME ASSEMBLY (REAR)
	FIGURE 5-3. MAST ASSEMBLY
	FIGURE 5-4. PULLEY PANEL COMPONENTS
	FIGURE 5-5. PLATFORM ASSEMBLY
	FIGURE 5-6. DECAL INSTALLATION

	SECTION 6 - SPECIAL OPTIONS/ACCESSORIES/KITS
	FIGURE 6-1. SPECIAL OPTIONS/ACCESSORIES/KITS

	PART NUMBER INDEX

